Sportsman ‘1 1-Current
2" Rear Receiver Hitch

Receiver PART # 101385
Hardware Kit: HK-006

Kit Components:

Qty. Part Description

) T Receiver Plate
2 3/8”-16 x 1” Bolt

) 1/27-13 x 2-3/4” Bolt
2 3/87-16 Nylock Nut

| I 1/2”-13 Nylock Nut
2, 3/8” SAE Flat Washer
2 1/2” SAE Flat Washer

INSTALLATION INSTRUCTIONS:

1. Place hitch into location and slide the 1/2”
Bolt through the OEM hitch pin hole
and loosely attach using the hardware
provided.

2. Attach the (2) 3/8” Bolts loosely at the back
of the hitch through the factory frame holes.

3. Tighten down all hardware.

Figure 2 '

©2017 Copyright Kappers Fabricating, Inc. All rights reserved Page 1



